

Our Ref: SW/SW

8 April 2025

Report 431079
Page: 1 of 3

 Kvadrat A/S
 Lundbergsvej 10
 8400 Ebeltøft
 Denmark

Contact: Lone Henriksen

DATE RECEIVED : 3 MAR 2025
 QUALITY/REFERENCE : FIRO
 REPUTED FIBRE CONTENT : 80% NEW WOOL 16% POLYESTER 4%
 FABRIC DESCRIPTION : NYLON
 : WOVEN
 PERFORMANCE STANDARD : BS 2543:2004 & BS EN 14465:2003 + A1:2006
 TEST PERFORMANCE DATE(S) : 07/03/2025 - 08/04/2025


REPORT SUMMARY

Tests	Method	Pass	Fail	Requirement
Resistance to pilling	BS EN ISO 12945-2:2020 PILLING MODIFIED MARTINDALE	Pass		Level A suitable for Any End Use
Resistance to abrasion	BS EN ISO 12947-2:2016 Abrasion	Pass		Level A suitable for Any End Use

Eurofins MTS Consumer Product Testing UK Ltd
 118 Lupton Avenue, Leeds, West Yorkshire, LS9 6ED
 Tel: 0113 248 8830 Email: info@hstts.co.uk
 Registered No. 7337435 VAT No. 887127683

8 April 2025

Report 431079**Page: 2 of 3****S. WISEMAN**
LABORATORY DIRECTOR

This report may not be reproduced except in full without the written approval of Eurofins MTS Consumer Product Testing Services Limited. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Where specified in a test method, preconditioning in accordance with ISO 139 is not carried out as samples are exposed to the conditioning atmosphere specified within ISO 139 for a minimum of 16 hours prior to test.

8 April 2025

Report 431079**Page: 3 of 3****PHYSICAL****BS EN ISO 12945-2:2020 PILLING MODIFIED MARTINDALE**

Revs	Grade
125	4-5
500	4-5
1000	4-5
2000	4-5
5000	4-5

Requirement:
Level A suitable for
Any End Use

Sample tested: As received

Tested using standard worsted abradant as per BS EN ISO 12947-1

BS EN ISO 12947-2:2016 Abrasion

12 kPa load.

Number of rubs to breakdown:
Head 1 100,000+
Head 2 100,000+
Head 3 100,000+
Head 4 100,000+
Shade change after 3,000 rubs: Grade 4-5

Requirement:
Level A suitable for
Any End Use

Tests indicated * are non-UKAS accredited.